Supervised By

Dr Neeta Raj Sharma (11840)
Professor

Bioengineering and Biosciences
Lovely Professional University

DEVELOPMENT OF PLANTS AND MICROBES
ASSISTED ENGINEERED WASTEWATER
TREATMENT SYSTEM FOR EFFECTIVE REMOVAL
OF ORGANIC CONTAMINANTS

Thesis Submitted for the Award of the Degree of

DOCTOR OF PHILOSOPHY

in
Biotechnology
By

Mamta Sharma
Registration Number: 41800040

P IROFESSIONAL
UNIVERSITY

Tram'}[ormiry Education Tramformirzg India

LOVELY PROFESSIONAL UNIVERSITY, PUNJAB
2024

Co-Supervised by

Dr Rameshwar S Kanwar
Distinguished Professor

Agricultural and Biosystems Engineering
lowa State University



DECLARATION

I, hereby declared that the presented work in the thesis entitled “DEVELOPMENT
[...]
wallichianum), P3 (Tagetes erecta) in media M1 (Gravel, Sand,
Soil, Biochar), M2 (Gravel, Sand, Soil, Biochar, Rice Straw) and
M3 (Gravel, Sand, Soil, Biochar, Sugarcane Bagasse)

88

Figure 5.11

NH4-N, NOs-N, and PO4-P concentration in the influent and
effluent from mesocosms planted with P1 (Canna indica), P2
(Lilium wallichianum), P3 (Tagetes erecta) in media M1 (Gravel,
Sand, Soil, Biochar), M2 (Gravel, Sand, Soil, Biochar, Rice

Straw) and M3 (Gravel, Sand, Soil, Biochar, Sugarcane Bagasse)

91

Figure 5.12

Constructed wetland design specifications, substrate components

and plants

95

XVii




Figure 5.13 | Constructed wetland types and configurations based on flow 99
patter, cellular arrangement, macrophyte used and operational
approached adopted

Figure 5.14 | Influent flow pattern distribution, wetland zones and design 100
aspects

Figure 5.15 | Various processes involved in removal of different types of 101
contaminants present in wastewater

Figure 5.16 | Factors affecting the contact time of wastewater in CW system 102

Figure 5.17 | Components of the constructed wetland treatment systems overall | 103
budget

Figure 5.18 | Comparison of constructed wetland treatment systems expenses 105
and benefits

Figure 5.19 | Integrated constructed wetland treatment system and effluent 106
reuse options

Figure 6.1 Key considerations during various stages of designing 110
constructed wetland treatment systems

Figure 6.2 Various applications and benefits of constructed wetland 111
mesocosm treatment systems

LIST OF SCHEMES
Sr. No Description Page
No

Scheme 4.1 | Methodology used for selection of wetland components, plant 51
growth evaluation and treatment performance assessment

Scheme 4.2 | Experimental design showing ornamental plant species (P1 to 56
P4) grown in mesocosms filled with different types of media (T1
to T6) and irrigated with wastewater

Scheme 4.3 | Experimental design showing three different ornamental plant 61

species (P1, P2, and P3) grown in mesocosms filled with three
different types of media (M1, M2, and M3)

XViii




ABBREVIATIONS

Cw Constructed Wetland

ANOVA Analysis of variance

APHA American public health association

BOD Biochemical oxygen demand

COD Chemical oxygen demand

CPCB Central pollution control board

Cw Constructed wetland

CWTS Constructed wetland treatment system
DBT Department of biotechnology

EC Electrical conductivity

ET Evapotranspiration

GDP Gross domestic product

HLR Hydraulic loading rate

HRT Hydraulic retention time

IARI Indian agricultural research institute

LPU Lovely professional university

MLD million litres per day

MNRE Ministry of new and renewable energy
NGT National green tribunal

NH4-N Ammonia

NITI National institution for transforming India
NO3-N Nitrate

NPMCR National policy for management of crop residues
PO,-P Phosphorus

ppm Parts per million

ROI Return on investment

SDG Sustainable development goal

SPAD Soil plant analysis development chlorophyll
STP Sewage treatment plant

XiX




TDS

Total dissolved solids

TKN Total kjeldahl nitrogen

TSS Total suspended solids

UN United Nations

UNEP United Nations Environment Programme

NEERI National Environmental Engineering Research Institute
SWAB Scientific wetland with active biodegradation

SWINGS Safeguarding Water resources in India with Green and

Sustainable technologies

XX




Chapter-1

Introduction

1.1. Wastewater: a growing global concern

Water is one of the most imperative and critical resource for existence of life, but
still a third of the global population is living in water stressed conditions (UNEP,
2023). Rapid urbanization, industrialization, fast paced socio-economic development
and rampant population are placing a huge strain on the resources at a vigorous rate
(Sharma and Sharma, 2020). Decades of overconsumption, improper handling of
wastewater, insufficient recycling, and mismanagement of the finite water resources
with intensified water demand have made the available water scarcer and polluted
resulting in global water crisis. Parallelly, climate change is adding to the shortage of
water availability due to extreme floods and droughts (NITI, 2022). Unhygienic water
bodies, improper water distribution, insufficient wastewater collection, inadequate
treatment facilities and negligence in reusing treated wastewater is further amplify the
problem of water scarcity.

World’s population is estimated to be almost 10 billion by 2050 which is expected
to lead to an alarming increase in the amount of wastewater being produced. In 2013,
the estimated production of wastewater from municipal sources was 330 billion
m?*/year which increased to 360-380 billion m*/year by 2015. By 2030, it is further
estimated to rise to 470-497 billion m%/year (UNEP, 2023). Thus it is necessary to
manage the available water efficiently to enhance the quality of life, improve
environmental health, to support socio-economic growth. Developing efficient and
economical wastewater treatment technologies that enable reducing, reusing and
recycling wastewater can be a valuable contribution towards sustainable development

and circular economy (Shanmugam et al., 2022).

1.2. India’s wastewater scenario: at a glance

India accounts for 16% of world’s population and only 4% of world’s water
resources. The estimated wastewater generation in India with a population of 1.38
billion people, for rural and urban centers was 39,604 million litres per day (MLD)
and 72,368 MLD respectively for the year 2020-21 (NITI, 2022). Planning



commission has estimated 2.5 times increase in domestic and industrial water
consumption by 2050 (CPCB, 2008). There is a considerable gap in the amount of
wastewater generated and capacity of the existing sewage treatment plants. As per
CPCB 2016 report, only 37% of the sewage generated is treated rest 63% of the
sewage remains untreated and is directly discharged into water bodies. Few states (7)
do not have a single sewage treatment plant (CPCB, Bulletin 2016). Apart from this,
non-compliance with discharge standards and unregulated discharge of industrial
effluents is another serious concern. The existing sewage treatment capacity also
remain underutilized in a lot of places dues to operational and maintenance issues.
Many sewage treatment facilities fail to meet the necessary effluent requirements.
Central Pollution Control Board (CPCB) evaluated the performance of 152
sewage treatment plants (STPs) of 15 states in the country and reported only 66%
actual treatment capacity utilization. Out of 152 treatment plants some were non
operational (30), few under construction (9), effluent of some plants exceeded BOD
(49) and COD (7) limits and performance of some was not satisfactory (28).
Wastewater treatment capacity of metropolitan cities, class-1 cities and class-11 towns
was reported to be 51%, 32% and 8% respectively. The capital cost for treatment of
one million liter per day (MLD) wastewater ranges from 0.63 Crore to 3 Crore with
additional operation and maintenance cost of around Rs. 30,000 per month and the
total sewage generated in metropolitan cities, class | cities and class Il towns was
nearly 53,899 MLD (CPCB, 2013). National green tribunal and Honourable Supreme
Court have directed to examine best possible technologies to bridge the huge gap in

the sewage generation and treatment capacity.

1.3. Wastewater: risks and related implications

Despite the availability of numerous efficient conventional and advanced
wastewater treatment technologies, globally, more than 80% of all the wastewater
generated is released without adequate treatment which not only degrades water
bodies and aquatic ecosystems but also has numerous negative implications on human
health and the overall well-being of communities (UN-Water, 2017). Almost 80% of
the water supplied for domestic use re-enters the system as wastewater (CPCB, 2013).

The uncontrolled and unregulated disposal of untreated or partially treated wastewater

2



deteriorates water quality and has hazardous impact on human and environmental
health (Obaideen et al., 2022).

Discharging untreated or poorly treated wastewater result in addition of various
contaminants into surface water bodies every day that not only pollutes the receiving
body but also causes number of diseases in people coming directly or indirectly in
contact with the contaminated water. Presence of bacteria, viruses and parasitic
pathogens can cause mild to serious waterborne illnesses like cholera, typhoid fever,
dysentery, hepatitis A, giardiasis, cryptosporidiosis and other gastrointestinal track
issues like diarrhea, vomiting, nausea and stomach cramps. Additionally, presence of
pathogens is also contributing towards the spread of antibiotic-resistant bacteria which
is another major issue in managing infections. Apart from this, contact with polluted
water can also cause dermatitis, skin irritation, rashes and other skin conditions. Long
term exposure to contaminants including heavy metals, chemicals, and persistent
organic pollutants present in wastewater is related to cancer, neurological disorders
and organ damage.

Wastewater can contain diverse range of contaminants like organic matter,
heavy metals, pathogens, chemicals etc. These contaminants can dissolve or remains
suspended in the water bodies. Some pollutants get deposited on the bed of the water
body and some can sweep down and pollute groundwater reserves. Nutrients like
nitrogen, phosphorus and organic matter present in wastewater serves as food for
microbes. The addition of excess nutrients, particularly nitrogen and
phosphorus, promotes the overgrowth of algae, microbes, and plants in water bodies,
a process called eutrophication. High nitrogen levels in wastewater can cause algal
blooms which can create toxins. Moreover, decomposition of dead plant biomass by
microbes reduces dissolved oxygen of the water body and creates a state of hypoxia.
This damages aquatic life forms, creates ecological imbalances and impairs the health

of ecosystems.

1.4. Conventional wastewater treatment approaches
Most traditional approaches for wastewater treatment utilizes a combination of
various physical and chemical methods like sedimentation, sand filtration, membrane

separation, coagulation, flocculation, adsorption, chemical precipitation, etc to



remove contaminants from wastewater. Some superior methods include advanced
oxidation, ion-exchange, solvent extraction, ultrafiltration, electrodialysis, etc (Crini
and Lichtfouse, 2019). The majority of sewage treatment plants are based on
physicochemical and anaerobic processes or a combination of both. Trickling filters,
high-rate stabilization ponds, maturation ponds, anaerobic ponds, anaerobic sludge
blanket reactors, etc are also employed in many places to treat wastewater (Singh et
al., 2019). Frequent issues encountered with most of the processes are high initial
capital cost, energy and electricity costs, manpower costs, chemical consumption,
maintenance, and operational costs, equipment corrosion, and high sludge generation
which need further treatment and disposal (Fig. 1.1) (Crini and Lichtfouse, 2019;
Singh et al., 2019).

High Initial
Investment
Secondary Energy
Pollutants Intensive
VA \
Routine i
Operation and Té%hmnlfigl)ly
Maintenance p

— )
Skilled Chemical
Manpower Requirement

Infrastructure Land
Requirement Requirement

Fig 1.1 Limitations of conventional wastewater treatment methods

1.5. Challenges in managing wastewater

Even today, the primary treatment of wastewater remains a challenge in many
parts of the world (UNEP, 2023). Understanding and addressing the challenges
involved in wastewater treatment is crucial to achieve sustainable wastewater
management. Various issues encountered in wastewater management are listed in
table 1.1. Firstly, cost and the infrastructure involved in the traditional centralized
wastewater treatment processes are the main bottlenecks, especially in densely

populated developing countries. Secondly, the rate at which the demand for clean

4



water is increasing is at a much faster pace than the technological developments in the
wastewater treatment solutions. Employing advanced pollutant removal technologies
further increases the overall cost of the treatment. Maintaining maximum treatment
efficiency of the existing sewage treatment plants and installing new treatment plants
needs good financial assistance.

In developing countries many regions do not have well developed sewage
collection systems that are connected to a wastewater treatment plant. This is mainly
due to low investment in the wastewater collection and treatment infrastructure.
Conventional wastewater treatment methods are expensive and energy-intensive
which require land, infrastructure, and skilled manpower. Besides, these processes
produce secondary pollutants that need subsequent sustainable disposal. Apart from
the huge initial setup and installation cost, normal operation, maintenance, repair,
chemical cost, and quality assessment also add to the overall expenses. Another major
challenge is the presence of complex and heterogeneous pollutants that require highly
efficient and advanced hybrid system which are usually expensive. Due to the diverse
nature of the contaminants present in the polluted water, there cannot be a universal
technique to treat all kinds of wastewater (UNEP, 2023).

Other limitation includes topography of areas like mountainous terrains,
places with reduced land availability and difficulty in accessibility of the site. In many
locations there is absence of a power supply unit on site to set up a conventional
treatment plant. Furthermore, there is a serious lack of awareness about reusing
treated water, for instance, only 11% of the total wastewater produced from domestic
and industrial sources is presently being reused. In France, only 0.1 % of the treated
wastewater is reused (UNEP, 2023).

Table 1.1 Challenges in wastewater treatment

Various obstructions faced in efficient treatment and management of wastewater
High cost involved in setting up a treatment plant

Lack of required infrastructure

Electricity and chemical requirements

Regular operation, maintenance, troubleshooting, record keeping, quality control



requires cost and manpower

Smaller/ rural communities where land is available and is relatively inexpensive but
finding skilled operators are difficult

Lack of sustainable sludge disposal methods and associated cost
Missing ownership and lack of social responsibility

Complex and heterogeneous nature of pollutants

Lack of proper regulations

Lack of productive reuse of treated wastewater

Inefficiency in removing emerging contaminant

Governance, institutional and regulatory barriers

Low levels of implementation, with weak compliance and enforcement
Lack of priority setting and support in the political arena

Inadequate financing and cost recovery initiatives

Lack of revenue generation opportunities

Low social and cultural acceptance

Limited skill, manpower and institutional capacity

Negative perceptions associated with wastewater

Underutilization of existing treatment facilities

It is important to understand all challenges to design efficient and economical
solutions for management of wastewater. Efficient and affordable technologies need
to be designed with the intention of reusing the treated water. Recycling and reusing
treated water will reduce the dependence on rainfall and overexploitation of
groundwater reserves. Efforts should be directed not only in providing clean water but
focus should also be on treating the huge amount of wastewater generated in a
sustainable manner and reusing it for other purposes like gardening, irrigation,
washing etc (Singh et al., 2019). Various innovative solutions have been developed
over the years but it’s important to accelerate its pace and facilitate actual
implementation on field. Establishing efficient wastewater management and treatment

solutions is utmost important to achieve sustainable development.